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CUSTOMER NAME: JINAN EVERGREEN GLASS CO.,LTD.
ADDRESS: BUILDING 3, ZHONGRUN CENTURY CENTER, NO.12111 JINGSHI
ROAD,LIXIA DIST.,JINAN CITY,CHINA

Sample Name :  TEMPERED GLASS

Product Specification : 3MM

Product or Lot No. . EZ2021

Manufacturer - JINAN EVERGREEN GLASS CO.,LTD.
Material and Mark . ultra clear printing tempered AR glass

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. . SHIN2106043747PS

Date of Receipt : Jun 25, 2021

Testing Start Date . Jun 25, 2021

Testing End Date - Jul 02, 2021

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

anﬂ.%n

Jane Deng
Authorized signatory
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Summary of Results:
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No. Test Item Test Method Result Conclusion
IEC 62262:2002 and client’s
1 IKO7 _ See result /
requirement
Note: Pass : Meet the requirements;
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Fail : Does not meet the requirements;
[ - Not Apply to the judgment.
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Test Item: IKO7
Sample Description: Glass
Test Method: IEC 62262: 2002

Client’s requirement: The bottom pad is 2cm high
Test Condition:

Test apparatus: Vertical hammer
Impact energy: 2 J
Hammer quality: 0.5 kg
Height of fall: 400 mm
Impact face or position: surface
Number of impacts: 3 times

Test Result:

Sample No. Test Result

1 No damage of the appearance after test.

Test Photo:

During Test
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Equipment Information:

Equipment Model Equipment No. Calibration date | Next Calibration date

Vertical Hammer / P-716 2020-12-4 2021-12-3

In the territory of the People's Republic of China, the test report without CMA logo expresses the test

report shall only be used for client scientific research, teaching, internal quality control, product

research and development, etc...and just for client internal reference.
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